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RIFEAL  RMHETRMOARAF

Applicant ~ DONGNAN ELECTRONICS CO..LTD

oo Hk O WNLESREATITRIXA-LH288

Address NO. 288 WEIQI RD, YUEQING ECONOMIC DEVELOPMENT ZONE,

PAF IR 2 e i B 5 B E B 4R BRI IA
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FEm AR gl 22

Sample Name COPPER wire T2

R T2

Part No. T2

= Ee g REl 2019.11.07

Sample Received Date Nov. 7, 2019

BE I H 3 2019.11.07-2019.11.11

Testing Period Nov. 7,2019 to Nov. 11,2019

Rl R RAE2E I ESR, X iR ke G (Pb), 4% (Cd), 7k (He), 7St
B (Cr (VD) ) #EAT I

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)) in the submitted sample(s).

L0 48 ks 5 SR HZ W T .

Test Method/Test Result(s) Please refer to the following page(s).
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FEMAKHE Test Method
MR 22
W5 H W77 W%
Measured
Test Item(s) Test Method Equipment(s)
H IEC 62321-5:2013 ICP-OES
Lead(Pb)
%?ﬁ IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
N IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium(Cr(VI))
KM S5 Test Result(s)
W3RIAH Tested Item(s) 255 Result 75 A R MDL
£Y Lead(Pb) N.D. 2 mg/kg
% Cadmium(Cd) N.D. 2 mg/kg
7K Mercury(Hg) N.D. 2 mg/kg
NI Hexavalent Chromium(Cr(VI)) ND. " 0.10 pg/cm? (LOQ)
R /AR i o4 R 2
Sample/Part Description Cupreous metal wire
FE: PTG, R, KRR TEEER.
N.D. =R ChTI7ikke R EE & R)
-mg/kg =ppm= H I L —
-LOQ = EEMR, 7N E &R N0.10 pg/em?
AR IR EE /N T0.10 pg/em?,  BESL ARG H SR
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VI) based coating.
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ﬁ&[ﬂﬁﬁ Test Process
1. #(®Pb), 4H(Cd)

Lead(Pb), Cadmium(Cd)
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2. K (Hg)
Mercury(Hg)
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| Add digestion reagent
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Filtration
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Analyzed by
ICP-OES
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3. A (Cr(VI))

Hexavalent Chromium(Cr(VI))

— pES L
A11k=li Fusi o
Aooid Dissalution
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T
Solution

H lﬂ ; | !-: r“J J{ + ‘F hTe
Take a portion of

the sample

(H i lflf H

FA 6 7K B HL

volume is 1 em?to 1 mL)

7K A #=1cm?: 1mL)
Extraction with boiling water
(The ratio of sample area to boiling water

I A Filter and remove

H UV-Vis 7§t

Analyzed by UV-Vis
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Add test solution

e
Filtration

o) 1”.: )1 g =R

the sample
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VTR pH
Adjust the pH value

of the solution
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Photo(s) of the sample(s)
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*#* End of report ***
75 BH Statement:
Lo AR & A NS T B I Sk 5 T 4% = R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGEAERE S RIS E IR AL, WEE NN RS AT, CTIRZSEH B St
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;
3. AR R SR 32 R A5
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, NG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. WRIR S TP SSCN R S CN R A E R, Ui O,

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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